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INRICHTING ERKEND BIJ TOEPASSING VAN DE BESLUITWET VAN 30 JANUARI 1947 / ETABLISSEMENT RECONNU PAR APPLICATION DE L’ARRETE-LOI DU 30 JANVIER 1947

1SO 17025

056-TEST

SGS Polska Sp. z o.0.
ul. Jana Kazimierza 3
01-248 WARSZAWA

Poland
Your notice of Your reference Date
09-09-2020 02-10-2020
Analysis Report 20.05¢70.01
Required tests :
EN 14126 (2003) + AC ISO 16603 (2004) Resistance to penetration by blood and
(2004) body fluids
Sample id Identification number N Identification number
T2019441 BERMED BREATH L ATE 60GSM WHITE 09-09-2020
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CENTEXBEL e textile competence centre ¢ www.centexbel.be ¢ www.vkc.be

GENT e Technologiepark 70 e BE-9052 Zwijnaarde, Belgium ® phone +32 9 220 41 51 ¢ fax +32 9 220 49 55 ¢ gent@centexbel.be
GRACE-HOLLOGNE ¢ Rue du Travail 5 ® BE-4460 Grace-Hollogne, Belgium ¢ phone +32 4 296 82 00 * g-h@centexbel.be
KORTRIJK ® Etienne Sabbelaan 49 ¢ BE-8500 Kortrijk, Belgium ® phone +32 56 29 27 00 o fax +32 56 29 27 01 ¢ info@vkc.be
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Reference: T2019441 - BERMED BREATH LAMINATE 60GSM WHITE

Resistance to penetration by blood and body fluids

Date of ending the test 01-10-2020

Standard used ISO 16603 (2004)

Product standard EN 14126 (2003) + AC (2004)

Type of sample White non wo coated side
Dimension of the test specimens 7.5cm x 7.50\'@

Number of test specimens 3

Paraffin-sealed edges No

Sampling Ev ere'in the received piece of non woven

Test specimens conditioning 21% 5°C'and 60 £ 10%RH

ple is not tested in conditioned area but
iggctly after conditioning.

Sterilization 0 None
Pre treatment performed None

Body fluid used Synthetic blood

Side in contact with the ” Outer side

blood

Test procedure used Procedure C (5 min OkPa + 5 minl.75 kPa + 5 min 3.5
kPa+ 5 min 7 kPa + 5 min 14kPa + 5 min 20kPa - No
screen)

Method used to improve the None

visualisation

Surface tension of synthetic blood 0.042 £ 0.002 N/m

Temperature during the test 21.8°C

Performed under accreditation in the microbiological lab under the responsibility of Yvette Rogister
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Results

Pass / Fail results

Test 0 kPa 1.75 35 7 kPa 14 20 Time *
: specimen kPa kPa kPa kPa
#1 Pass Pass Pass Pass Pass Ss /
#2 Pass Pass Pass Pass Fail 1 min. 10 sec.
#3 Pass Pass Pass Pass Fai 3 min. 30 sec.

Time * = Time for drop appearance
Fail = synthetic blood penetration

Pass = no penetration of synthetic blood (
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Performed under accreditation in the microbiological lab under the responsibility of Yvette Rogister



